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Table C-10. Bridge S06 of 82194 Deck Construction (Contd.)
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Table C-10. Bridge S06 of 82194 Deck Construction (Contd.)
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Table C-10. Bridge S06 of 82194 Deck Construction (Contd.)
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Table C-11. Bridge S06 of 82194 Ticket Information

7rroject: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on
- Michigan Bridge Decks

TICKET INFORMATION

Bridge ID: 1:7§ Over Fort Date: ?r /9/02 Recorder: REYNALOO PARLO N/
roduction Time rrival Time nloading Time Cammu
Company Name | Truck # I()Cocxlxcr:ate P};nt) (ACastinlgTSite) ;Jtalt : gE‘inish 9")’6’%
(. | Michigad | 46] | #g ] §°c® .12 275 [ 2.3¢ [&#
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L 866 /€50 meang
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Table C-12. Bridge S06 of 82194 Ambient Conditions

f’roiect: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on
: Michigan Bridge Decks

"q g o
Bridge ID: PS‘ mfw Date: ,A*:f [§-072 Recorder: (e3¢0 4 @‘C (f—r
Time Ambient Temperature Ambient Moisture Wind Speed
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D: Digital. A: Analog ! Page:_( /. R
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Table C-12. Bridge S06 of 82194 Ambient Conditions (Contd.)

Mida PN
Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking onfo

Michigan Bridge Decks ‘ Concrate
(—aﬂ 24 282 9! :y
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Table C-12. Bridge S06 of 82194 Ambient Conditions (Contd.)

Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks
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Table C-13. Bridge S26 of 50111 Deck Construction
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Table C-13. Bridge S26 of 50111 Deck Construction (Contd.)

Concreting Leveling Lines Curing Burlap
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Table C-13. Bridge S26 of 50111 Deck Construction (Contd.)
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Table C-14. Bridge S26 of 50111 Ticket Information

Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks

TICKET INFO?MAT[ON

Bridge ID: 194 oper Mepo Date: 99 /¢]o
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Table C-14. Bridge S26 of 50111 Ticket Information (Contd.)

Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks

TICKET INFORMATION ,
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Table C-15. Bridge S26 of 50111 Ambient Conditions

Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on

Michigan Bridge Decks
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Table C-15. Bridge S26 of 50111 Ambient Conditions (Contd.)

Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on

Michigan Bridge Decks
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Table C-15. Bridge S26 of 50111 Ambient Conditions (Contd.)

'Project: Investigate Cause and Develop Methods to Minimize Early-age Deck Cracking on

Michigan Bridge Decks
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Table C-16. Cement Mill Report from May 1to 31, 2003

LAFARGE CER MILL
NORTH AMERICA TEST REPORT
Lomant
CONSIGNEE: . Date: Jun-03
Plant: ALPENA
Cement Type: I
Manafacture Period: May | to 31
PHYSICAL DATA CHEMICAL DATA(C-114) Percent
Specific Surface (Blane) (C-204) Silicon Dioxide (SiO2)......ccocovnvrne 204
(5. M) 3630
(8Q MJKE.) . ccoviinecreeiianions 363 Aluminum Oxide (A1203)... 4.8
Percent Passing 325 Mesh (C-430) 95.8 Femric Oxide (F203)remne 27
Compressive Strength (psi) (C-109) Calotum Oxide (Ca0)wmmvnnircrinne 65.5
Montar Cubes Magnesium Oxide (MgOY...oooveen 2.2
.\ E———— 2170
3 day.... 3760 Sulphur Trioxide (SO3).erevee 25
7 day. 4670
28 day.... 5600 Loss on 1gnition.....uemessr e 14 .
Vicat Setting Time (C-191) Tnspluble Residie..mmmcmnnine 0.42
Taitial (min.). e 110
Final (min.) oo 220 G030 L O E—— 1.42
Air Coment (%) (C-185)..... 59 Tricalcium Silicate {C38)...mnine.. 6%
Autoclave Expansion (%) (C-151).... 0.09 Tricaleium Aluminate (C3A). ... §
Total Alkali as Sodium Oxide.. ... 050
CERTIFIEDEY: _ M/&_
Quality Coordinstor — Alpena
We hereby cenify that this cement camplies with current ASTM C 150-02 and AASHTO
M 85-00 specifications.
GREAT L AKES REGION - ALPENA PLANT
1435 Fors Avanus, PO Box 385, Alpana, M! 49707
OFFICE: (989) 3544171 FAX, (389) 3542223
Web: www.lalargenahameica.com
Pmmwi’me
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Table C-17. Cement Mill Report from June 1 to 30, 2003

CEMENT MILL
= &
LAFARGCE TEST REPORT

NORTH AMERICA

Cement
CONSIGNEE: Daie: Jul-03
Plant: ALPENA
Cement Type: i
Manufacwre Period: June 1 t0 30
PHYSICAL DATA CHEMICAL DATA (C-114) Percent
Specific Surface (Blaing) (C-204) Siticon Dioxide (Si02).. ... 20.7
4 3680
_ 365 luminum Oxide (ARRO) ... 417
Percent Passing 325 Mesh (C-430) %1 Ferric Oxide (Fe203).. . ... 2.6
Caompressive Strength (psi) (C-109) Caleium Oxide (Ca0)..ovimrvisinnes 657
Mortar Cubes Magnesiom Oxide (MgO).....— - 22
tday .. 2200
3day..... 3790 Sulphur Tnoxide (8O3} 25
7 day..... 4710
28day..o . 5690 Loss on IgRition. ..o imemmsinreaens 14
Vicat Setting Time (C-191) Insoluble Residue.....cccmuirniinn: 0.26
Inftial (min) o 115
FInal (min) e 3 225 [T - R 1.32
Air Content (%) (C-185) v 5.7 Tricalcrum Silicate {C3S)... 68
Autoclave Expansion (%) (C-151)... 0.02 Tricalcium Aluminate (C3A)....... 8
Total Alkali as Sodium Oxide........ ___ 048 !
ﬁz % i
z 5:
CERTIFIED BY: _ w5
Quality Coordinator - Alpens
We hereby centify that this cement complies with curreat ASTM C 150-02 and AASHTO
M 85-00 specifications.
GREAT LAKES REGIDN - ALPENA PLANT
1435 Ford Avonue, PO Box 398, Alpens, M1 48707
CFFICE: {389) 1544971 FAX: (B03) 354.2223
Web: wwi alargenarfiamanca oam
Prided o0 Ratysna 5‘\);&1@
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Table C-18. Cement Mill Report from July 1 to 31, 2003

N ARRARGE CEMENT MILL
NORYH AMERICA TEST REPORT
Cameont
CONSIGNEE: Dase: Aug-03
Plant: ALPENA
Cement Type: I
Manufachwe Period: July 11031
FHYSICAL DATA CHEMICAL DATA (C-114) Percent
Specific Surface (Blaine) (C-204 Silicon Dioxide {SiO2) . v 207
(sq. cmJsgm.).. 3630
(sq. mAKg.). ... 363 Aluminum Oxide (A1203)............ 47
Percent Passing 325 Mesh (C-430). 94.8 Ferric Oxide (Fe203) 2.6
Compressive Strength (psi) (C-109) Caleium Oxide {Cal)...noveeennnne 65.6
Morar Cubes Magnesium Oxide (MgQ)vivnrvins 2.3
1 day.. 2130
3 day.. 3670 Sulphur Trioxids (S803).ccmmerens 26
7 day...... 4530
B WY csmissmassmensio: 5750 Loss on Ignition........oovremeeniniconns I
Vicat Setting Time (C-191) Insoluble REIUL.pesmmecomsemmne 0.31
Initial (min.)...... 115 '
Final (min.)...... 225 FIee LAMG. v v varrcones v sesios s eoes 130
Air Contens (%3 {C-185). e _ 60 Tricalcium Silicaie (C38)rmnnnne 67
Autoclave Expansion (%) (C-151).... 0.02 Tricalcium Aluminate (C3A)......... 8
Tatal Alkali ag Sodium Oxide.......... 049

CERTIFIER BY: _ ;fé/%z&“

Quality Coordinator - Alpena

We hereby certify that this cement complies with current ASTM C 150-02 and AASHTO
M 85-00 specilications.

GREAT LAXES REGION = ALPENA PLANT
Y118 U2 quBEN D & | &80 °5% ;60N cé08
NIR i 484160 WBEaarec 48 G111
Ly i

meew@
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Table C-19. Cement Mill Report from August 1 to 31, 2003

CEMENT MILL
LAFARGE
NORTH AMERICA TEST REPORT
Cament
COMNSIGNEE: Date: Sep-03
Plant: ALPENA
Cement Type. [
Manufacture Period: Aug 1 3]
PHYSICAL DATA CHEMICAL DATA (C-114) Percent
Specific Surface (Blaine) (C-204) Silicon Dioxide (S102)..0inercrenienne - 20.6
(sq. cmJgm.)..o 3620
(T, 7 5. Y—— 362 Abuminum Oxide (AI203)...... 47
Percent Passing 325 Mesh (C-430). 96.1 Fermic Oxide (Fe203)...ovivnnann 26
Compressive Strength (psi) (C-109) Caleium Oxide (Ca0).o.cvmnnccinns 65.7
Mortar Cubes Magnestum Oxide (Mg0).......coo..e 22
Y UBY 2140
3650 Sulphur Triexide (SQ3)..... 25
4520
3390 Loss on [gnition...... 14
Vicat Seting Time (C-191) Insolubie RESIUE. v iveriiieens 0.28
Iniual {min.).. 113
Final {(min.).. 225 Free LM oo 1.39
Air Content (%) (C-185).............. g2 Tricolcium Silicate (C3S)....cns 68
Autoclave Exponsion (%) (C-151).... 0.03 Tricaleium Aluminate (C3A)........ 8
Total Afkali as Sodium Oxide... 0.52

CERTIFIED BY: _ Z/‘&‘m

Quatity Coordinator — Alpena

We hereby certify that this cement complies with current ASTM C 150-02 and AASHTO
M 85-00 specifications.

GREAT LAKES REGION - ALPENA PLANT
1435 Ford Avenun, PO Bax 196, Alpana, M) 48707
OFFICE: (BRY) 3844171 FAX (845) 354-2223
Web: www.lglagenariamenica.com

PMD‘“’WFW@
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APPENDIX D

Schedulefor Laboratory Testing
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Aty Activity Earty rary | — - - . ]

_ L] S Finish ReSy 3% AZ G5 8 653 30,9 A4 S04 M
D% 100 |Dack Sampling.1 (30 Gl 2, 28 ded) | ALG- 180286, : '
0= 100 |Removing Specimens &nd Curmg AN OEE, |ALRE TA2s
05103 | Curnng Sipecimens |7 Danys) ot PR e o) e ey e
DS 104 |Seenple Ends Cuting (28 Bx12, 12 4x8]) [ANG-14.008 |ALKG.1T-028
D5 105 [Curieg Specisens (I8 Days) AIG-18-038, [SER-11-028 SEP-11-028 : _
05 10 |3 Durys Sarenaih Testing B 70, AL TO2A ALG-ATHZA- - - - - - - Y | ———— .
DS 111 |3 Ceirye Moshhee of Dlahicly Teshing [ MIG-1 7020, [ALKG- 7024 1G-S SRR
DS 112 |3 Danys UF dasting UG 7O, [ALKGAT 1A serrafessnssnssassdanssnsasnnsntanssnsnnsnnadensannanansf
D% 200 |Deck Sampling.1 (30 Gl 2, 28 408 |BLG-19.025, ; i
05 AN |Removing Specimens And Curirg LU ER § Rt ol A e Bl el '
OS5 207 |Seenple Ends Cutting (4 Bx13, 12 48]  |AUG19-008, |ALKG-Z2024 i
D5 203 |Curing Specimens (7 Days) B 9-0F8, | ALKG-FE-024 i
05 204 | Saenpie Ende Cuing 026 Fx1 2, 12 4c8) |AUG-19-024 |ALKG-Z7-024 !
D5 205 |Curirng Speciment (25 Diye) AG-19-024, |SEP- 16020 | SEP-16-024 ;
DS 210 | Days Sarengih Testing IGO0, |G B,
D% 211 |3 Days Mooubas of Bazboly Tosting | |B0G-10.028, |ALK.1 5028 _ sessssfetesssssinsaduanssnsanennfen teananass sduannnsnnsen
0% 212 |3 Dy UEY teshing BIG19.08, | ALK Bu02A T T T T R . SOOI SV
OS 103 |Senple Ends Cutting (4 Bx13, 12 48] [AUG 21008, | ALK 24024 1
D5 120 |7 Darys Strengdh Testing Ae-2-0ze |aucazal | E-AUG-H-02R---me e e SR SRS AP
D5 121 |7 Dorys Mocubss of Blasticly Testing | AUG-21-024 [AUG-21-024 R R ——-———— e
(D5 122 |7 Digz UPY Tacting M2 O, | ALK 21 12 _ B . . A S—
DS 2200 |7 Darys Savenglh Testing LG D502, |G- 26024 T
D% 221 |7 Days Modubss of Basholy Testing | AIG. 26026, | ALK 26028 AUG-IBAPA b R N S———
D% 222 |7 Darys UPY Testing BIG-26-028, | LG 2002 LT v WO O AP
OS 106 |Amiient Laborsbory A [S6 Denys) SEP-114024 |OCT-08-02A : : ]
DS 107 |Amieent Laborabory A (50 Deys) SEP-11-0248  JMOv-11 2024 : oo E e
D5 130 |78 Dares: Sorencih Testing SEP-11-024 [SER-11-034 i E R T - R SR —
D5 31 |25 Dans Mo of Elasticlly FEP-11 024 | R L S
05 132 | 25 Dares UFY Tecting SER-11 024 ! : AR AN A —
D% 155 |28 Dary= Prrmasbity Tesang GER.11 1024, : - messssaadussanssnasnnafasaasnnnnnd
0% 134 |20 Dys RCFT Teshng (SR =T : 4 -SSR S
DE 135 |28 Darys Absorpbion Tesing SEP-11-028 i : I S S
05 307 Sengle Ends Cufing (4 Bx13, 12 4:8) |SEP-12-024 |SEP-15-024 SEP-15.020 i
D5 300 |Deck Samglng-1 (30 6 7, 24 4=5)  |SEP-15-024 : :
D5 300 |Remoning Specimend &rd Cuing SEF-15-028, |SER-10-02A, SEF.18-024 ¥ Hn

Figure D-1. Schedulefor laboratory testing
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Actiuity Actiuty Early Early I or ARG TSP [ pcT [ Wov [ mEC | UAN

1D pEsEuntion Blant Finish ¥553 295 1219262 8 4623307 A4 19864 11,1896 9 1623 30,6 13 20 27
DS 303 |Curing Specimens (7 Days) SEP-15-0248, |SEP-22-024 SEP-22-02AR , |
DS 304 |Sample Ends Cutting (26 Gx12, 12 4x8) |[SEP-15-024 |SEP-15-022 : gy SEP 18-024 ; ; :
D= 305 |Curing Specimens (25 Days) SER-15-0248 |DCT-13-0248 i : 0CT-13I-l12A , |
DS 205 |&mbient Laboratory Air (56 Days) SEP-16-028, [OCT-13-024 ‘ . OCT-13-024 ; |
DS 207 |&mbient Laboratory Air (90 Days) SEP-16-028, [MON-1B-024, : ; HOV-16-02A !
D= 230 |28 Days Strength Testing SEP-16-024, |SEP-16-024 SEPA6-02 ------- ,:- RV ) R .........................
DS 23 |28 Days Modulus of Elasticity SEP-16-024 ; o B S i R LR E I — ;
DS 232 |28 Days UPY Testing SEP-16-024, ; - % SR D % ....... e D SCCTEEEEEEES |
D= 233 |28 Days Permeahbilty Testing SEP-1E-024, (AR (U Y S — , SRR H [ _________________________
DS 234 |28 Days RCPT Testing SEP-16-024, ; SR b L S - e . ;
DS 235 |28 Days Absorption Teating SEP-1B-024 ; SRR U N S RN N R L R ;
DS 310 |3 Days Strendgth Testing SEP-18-024, |SEP-18-024, . %SEP 18028 - -- - - R A LD R PR SEPEEEEREERE :
D= 311 |3 Davys Modulus of Elasticity Testing SEP-18-0248, |SEP-18-024 . %SEP 13_'112;1 ...... ,:- RS ) R — .........................
D= 312 |3 Days UPY testing SEP-18-024, |SEP-13-024 . SEP 13_'|]2.n. ------ 1:---- ) I 1 ......................... .
DS 320 |7 Days Strength Testing SEP-22-024, |SEP-22-024, ! SEP_ 22028 ----- P R S — ;
DS 321 |7 Days Modulus of Elasticity Testing SEP-22-024, |SEP-22-024, . z-sfp_zz_nzn _____ e B CEEERE T '
DS 322 |7 Days UPY Testing SEP-22-024, |SEP-22-024, ! SEP-2202A - ---- RPN N S ;
DS 400 |Deck Sampling-1 (30 Gx12, 24 4x8) SEP-30-024, ; ; ; |
DS 401 |Removing Specimens And Curing SEP-30-024 |OCT-03-022 ; oc:T.n:;-uzA; ; I
DS 402 |Sample Ends Cutting (4 Gx12, 12 4x8)  [SEP-30-024 |OCT-03-024 : OCT-03-02A : :
DS 403 [Curing Specimens (7 Days) SEP-30-024& [QCT-07-024 ; OCT-07-024 ; ;
DS 404 |Sample Ends Cutting (26 Bx12, 12 4x8) |SEP-30-024 |0CT-03-024 ; pc'T.na-nzA; ; |
DS 405 |Curing Specimens (28 Days) SEP-30-028, |[OCT-25-024 ‘ - OCT-28-028 ;
DS 40 |3 Days Strendgth Testing QCT-03-020, |OCT-03-022, . :pc_'r-n:;_uzn:, SR RN R EEEEE EEPEREEEEE
D5 411 |3 Days Modulus of Elasticity Testing OCT-03-024 (OCT-03-024 . .E)C'T_u:;_uz'n:, R P , .......................
DS 412 |3 Days UPY testing OCT-03-024 [OCT-05-024 ' WOCT-03-02Ar ---{-1------ R ;
DS 420 |7 Days Strendgth Testing QCT-07-0248, |OCT-07-024 i -6(:'|'-ur._n;§p,- S  EERECEEEE EEEEREEEEE |
D= 421 |7 Days Modulus of Elasticity Testing QCT-07-024 (OCT-O7-0248 . ..:')c'r_u?_n;?p,- [ I S , ........................
DS 422 |7 Days UPY Testing OCT-07-02& |OCT-07-024, ! OCT-07-02A- - {- |- --- - R E S — ;
D= 140 |56 Days Strenoth Testing QCT-08-0248 |OCT-08-024 ; -i)cr-nalu?n- S PR et :
DS 141 |56 Days Modulus of Elasticity Testing  |OCT-08-024 |OCT-05-024 : .ch_na_u?n- S :. ....................... :
D% 142 (56 Days UPY Testing OCT-05-024, ; i ...... ;-:, SRR D P D LLTT! EEPRERTEE ;
L= 143 |56 Days Permeshbilty Testing OCT-05-0248 : i ...... %-', - { ........ :. ....................... :
DS 144 |56 Days RCPT Testing OCT-05-0248 E (S E— %-:, SRR P —— i. ....................... i
DS 145 |56 Days Absorption Testing CCT-05-022, ! T AT X (SR SN ¥

Figure D-1. Schedulefor laboratory testing (contd.)
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Activity Activity Earhy Earkly 200 |
- - JUL AUG [ SEP [ oCT [ HOW [ DEC | JAH |
1D pESEuntion Siant Finish 1555395 1219262 9 1623 30,7 A91 984 A1 18952 9 16,23 30,6 13 90 77
D= 240 (56 Deys Strencgth Testing OCT-13-024 |OCT-13-024 oc'r_ﬁ_nzn:r ) e ]
D5 241 |56 Days Modulus of Elasticity Testing  [OCT-13-0228, N R v e ;- S (O SR ' _________________________ '
D5 242 |56 Days UPY Testing OCT-13-028 N Y v S N !- R Y : _________________________ :
DS 243 |56 Days Permeahbilty Testing OCT-13-0248 N R v e !- SR I S : ......................... :
D= 244 |56 Days RCPT Testing OCT-13-028 N N v AN R S S HRRP U FOR !
D5 245 |56 Days Abzorption Testing OCT-13-0248 . _________________________
DS 306 |Ambient Laboratory Air (56 Days) OCT-13-028 |MNOY-03-024 ; ;
DS 307 [Ambient Labaoratary Air (90 Deys) OCT-13-028 |DEC-13-024 | . DEC-131024 |
D= 330 |25 Days Strength Testing OCT-13-024, [T 3-024 ....................
D5 331 |25 Days Moduluz of Elasticity OCT-13-0248 ____________________
D5 332 |25 Days UPY Testing OCT-13-028 : ; : .................... :
D5 333 |25 Days Permeahbilty Testing OCT-13-0248 N N v e E- R [ : ......................... :
DS 334 |28 Days RCPT Testing DCT-13-024, R - A TR ) ;
D' 335 |28 Davs Absorption Testing OCT-13-024 N - 2N -- Y A R A A ;
DS 500 |Deck Sampling-1 (30 612, 24 4x8) OCT-15-022 : P ; |
DS 50 |Removing Specimens And Curing QCT-15-028 |OCT-158-020 . OCT-18-024 ; ;
DS 502 [Sample Ends Cutting (4 812, 12 4x8)  |OCT-15-028 [OCT-16-024 : oc'Tas-n."m ; |
DS 503 |Curing Specimens (7 Days) OCT-15-024, |OCT-22-024 ; 0CT-22.024 | ;
DS 504 [Sample Ends Cutting (26 6x12, 12 4xd) |OCT-15-02& [OCT-16-024) ; 1oc'T§1a-l'1'2A ; |
DS 505 |Curing Specimens (28 Days) QCT-15-028, |MNOW-12-0248 . - ' HOV-12.02A |
D= 510 |3 Days Strength Testing OCT-18-0248, |DCT-18-024 .gocﬂm_nz,n, ...... .. .........................
DS 511 |3 Days Modulus of Elasticity Testing | OCT-15-0248 [OCT-16-024 ; J:oc'T;m_.jin ...... L —— ;
DS 512 |3 Days UPY testing OCT-18-028 |OCT-16-024, : OCTA8-02Af ----- L E N — ;
DS 520 |7 Days Strength Testing OCT- 220028, |0CT-22028, : OCT-22.02A--- - - s ;
DS 521 |7 Days Modulus of Elasticity Testing | OCT-22-0248, [OCT-22-024 : .(:‘.c':‘r_zi:i]zln ..... bemeefeemeee e ;
D= 522 |7 Days UPY Testing QCT-22-0248 |OCT-22-028 , j.oc':'r_zz_nz,q, ..... e G EEEPEEEEEES |
DS 405 | Ambiert Laboratory Air (56 Days) OCT-28-028, |NOY-24-024, ! — ;
DS 407 [Ambient Labaoratary Air (90 Days) OCT-28-028 |DEC-28-0248 : ;
DS 430 |26 Days Strength Testing OCT-26-024 |OCT-26-024 : |
D3 431 |28 Days Modulus of Elasticity OCT-25-024 I I
DS 432 |28 Days UPY Testing OCT-28-024, ; ;
D= 433 |28 Days Permeabilty Testing OCT-28-024
DS 434 |25 Days RCPT Testing QOCT-26-028 ; |
D03 435 |28 Days Absarption Testing OCT-25-024 E i
DS 340 [56 Days Strength Testing MOY-03-024 [NOY-03-024 ! :

Figure D-1. Schedulefor laboratory testing (contd.)
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Activity Activity Early Early 2002 |
L - JUL AUG [ SEP [ OCT [ HOW [ DEC [ JAH |

17 B2 Sl Finish 1555795 1219262 9 1623307 1921284 111852 9 16,23 30,6 13 20 27
D% 341 |56 Days Moduluz of Elasticty Testing  |MOW-03-022 . Ld---}- -:, __________ I PR
D5 342 |56 Days UPY Testing MY -09-02.4 i : I . -:, .......... N P :
D= 343 |56 Days Permeahbilty Testing M -09-02.8, i ' L1 |- _:, __________ T '
D= 344 |56 Days RCPT Testing MOy -09-028 . Ld---}- _:, __________ I PR
D5 345 |036 Days Ah=zorption Testing MO -03-028 : : Ld---}- -:, .......... I PR :
DS 150|090 Days Strenath Testing MOA 11028 [MON-11-0228, ; ; HOV-A1028- ------ I :
D= 151 |90 Days Modulus of Elasticity Testing  [RCY-11-024 |---1- _% ___________ I
D5 152 |90 Days UPY Testing MO -11-0248 |---1- _% ........... I
05 153 |90 Days Permeshility Testing MO -11-0248 : : |---1- -% ........... I :
D= 154 |90 Days RCPT Testing M -11-0248 i . [ IS SN IR I !
D5 155 |90 Days Abszorption Testing MO -11-0248 . |---1- -% ........... I
D% 506 |&mbiert Laboratory & (596 Days) MCY-12-024 |DEC-09-024 ' ;
D% 507 |&mbiert Laboratory S (30 Days) MO 2-0248, | JAM-12-038 ,
DS 530 |25 Days Strength Testing MO -1 2028, |MOY-12-0224 ; ;
D3 831 |28 Days Modulus of Elasticity M -1 2-02.8, I I
D= 532 |28 Days UPY Testing MO -1 2-028, ; ;
D= 533 |28 Days Permeabilty Testing MO -1 2-028,
DS 534 |25 Days RCPT Testing MO -12-0248, ; ;
DS 535 |28 Days Absorption Testing MY -1 2-028, i ;
D= 250 |90 Days Strength Testing MO B-024, | MO -16-028, , , !
DS 251 |90 Days Modulus of Elasticity Testing  |MOY-16-022 ' | SN . 4: ...... I R ,
DS 252 |90 Days UPY Testing MICY -1 B-0248, i : A .I ______ N . _:L ...... |
DS 253 |90 Days Permeability Testing MO -16-02.2 . [ S I _:, ......
DS 254 |90 Days RCPT Testing NOY-16-024, ; ; S S o I P ;
DS 255 |90 Days Absorption Testing NOY-16-024, ; ; S B I S ;
D% 440 |56 Days Strength Testing MO 24028, |MOY-24-028, HOV-24028--1-1---- [
D5 441 |56 Days Moduluz of Elasticity Testing  [MOW-24-0224 - -- % N E— ) R E _______
DS 442 |56 Days UPY Testing PIC 24028, : : wele - % I I I R ' _______ :
DS 443 |56 Days Permeahbilty Testing MO -24-02.8, | : B : R E— i R _______ :
DS 444 |56 Days RCPT Testing NOY_28-022, : ; S o N R ;
DS 445 |56 Days Abzorption Testing Pl - 24028, ' ; i RANE — N e |
D% 540 |56 Days Strength Testing DEC-09-0248, |DEC-09-028 . . ‘ DEC-09-024 E ;
D% 541 |56 Days Moduluz of Elasticity Testing  ([DEC-03-0248 . ______ 4--- _% ......
['S 542 |56 Days UPY Testing DEC-09-022, | | B - ECEEEE N R i
D5 943 |56 Days Permeahility Testing DEC-09-0248 ¥ . ' ' f----- 4--- _i ...... ¥

Figure D-1. Schedulefor laboratory testing (contd.)
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Figure D-1. Schedulefor laboratory testing (contd.)
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APPENDIX E

L aboratory Data Sheets
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Project Name : Investigate Cause & Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks

Test Name :Determination of Air Content of Freshly Mixed Concrete by the
Pressure Method

Related Code : (ASTM C231)

Conducted By :

Date

Brief Description of Test

» Dampen the interior of measuring bowl and place it on aflat, level, firm surface. Place fresh
concrete in three equal layers. Consolidate each layer by rodding (if ssump>3 in), by either
rodding or vibrating (if 1<slump<3in), by vibrating (if Slump<1in).

» Strike-off the top surface of concrete and finish it smoothly with aflat strike-off plate using
great care to leave the measuring bowl just level full.

o After strike-off clean all excess concrete from the exterior of the measuring bowl (base rim)
and cover. Then clamp base rim and cover.

* Open petcocks. Inject water through one petcock until water is expelled from opposite
petcock.

* Close air bleeder valve on air chamber. Close petcocks. Pump up air to the marked point on
gauge. Wait a few seconds and tap gauge lightly. If necessary add or subtract air to attain
reading at the marked point.

* Press needle valve lever to release air into base. Continue pressing lever and lightly tap
gauge. Read direct percentage of air.

« Thoroughly clean base, cover and petcock openings with running water.

Measure

A (Air Content, %) =
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Project Name: Investigate Cause & Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks

Test Name : RCPT Test
Related Code : (ASTM C 1202-91)
Conducted By :
Date
Specimen No
Cdl No
Diameter (in)
Length (in)
Vacuum Saturation Started
Saturation Ended

Initial Specimen Weight before Saturation (Q)
In-water Specimen Weight After Saturation (g)
Surface Dry Specimen Weight After Saturation (g)

Time Voltage Current Tempin Tempin
(mV) (Amp) NaCl (F) NaOH (F)
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Project Name: Investigate Cause & Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks

Test Name : Determination of Slump of Concrete
Related Code : (ASTM C143)

Conducted By :

Date

Brief Description of Test

» Fill the mold with concrete in three layers of equal volume, (one third of the volume of the
mold fills it approximately to a depth of 6.7 cm; two thirds of the volume approximately fills
it to a depth of 15.5 cm) each time rodding the layers with 25 strokes of tamping rod evenly
distributed on the surface.

» Strike-off the top surface of concrete and finish it smoothly by rolling the damping rod.

* Removethe mold by raising it vertically and put the mold near the concrete.

» Measure the decrease in height to the nearest 6 mm.

Measure

Slump =
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Specimen
Number

Length1 |

Length 2

Length 3

| Diameter 1 | Diameter 2 | Diameter 3

(inch)
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Project Name: Investigate Cause & Develop Methods to Minimize Early-age Deck Cracking on
Michigan Bridge Decks

Test Name : Determination of Unit Weight of Concrete
Related Code : (ASTM C138)

Conducted By :

Date

Brief Description of Test

» Determine the volume of the measure. (V)

* Determine the mass of the measure. (T)

* Fill the measure with concrete in three layers each time rodding the layers with 25 strokes of
tamping rod evenly distributed on the surface. After rodding each layer tap the sides of
measure.

» Strike-off the top surface of concrete and finish it smoothly with aflat strike-off plate using
great care to leave the measure just level full.

» After strike-off clean all excess concrete from the exterior of the measure.

» Determine the mass of the measure plus its contents. (M)

Measure
V (Volume of measure) =_
G (Massof conc. and measure) =
T (Mass of measure) =

Calculate

M (Unit weight of concrete) = (G-T)/V =
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Project Name: Investigate Cause & Develop Methods to Minimize Early-age Deck Cracking on

Michigan Bridge Decks

Test Name : Absorption Test
Related Code
Conducted By :
Specimen No
Weight 1 (gr) Date Time
Weight 2 (gr) Date Time
Weight 3 (gr) Date Time
Weight 4 (gr) Date Time
Dry Diameter 1 2 3
(in)
Dry Length (in) L 2 3
Saturation Starts
Weight 5 (gr) Date Time
Weight 6 (gr) Date Time
Weight 7 (gr) Date Time
Weight 8 (gr) Date Time
Start boiling for 5 hours
Weight after Date Time
boiling (gr)
Weight in water Date Time
(ar)
Saturated 1 2 3
Diameter (in)
Saturated 1 2 3
Length (in)
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